
HIP THRUSTER



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item NO. Description Qty Item NO. Description Qty

1 FOAM Brace 1 22 Adjusting plate2 1

2 Main Frame 1 23 Guid Rod 2

3 Bottom Cross Brace 1 24 Shaft 2 1

4 Rotating shaft Brace 1 25 Pin shaft 1

5 Side Cross Brace 1 26 Spring 1

6 CAGE Brace 1 27 Locking nut 1

7 Swing Brace1 1 28 Chain buckle 1

8 Swing Brace2 1 29 Aluminium Cap 60× 10.5×10.9 4

9 Foot Frame 1 30 Aluminium Cap 54× 12.5×10.6 2

10 Counter Poise Block 1 31 Aluminium Cap 22× 17×12 1

11 Adjusting Brace 1 32 Grip 1

12 Adjusting Handle 1 33 Aluminum Ring 22× 17×9.5 1

14 Pop Pin 1 1 34 Bushing 38× 25.4×18 2

15 Pop Pin 2 1 35 Bushing 2

16 Cable 1 36 Plug PT50×100 4

17 CAGE 1 37 Plug 50×100 2
17.1 Weight Stack Frame 1 38 Stop collar 4
17.2 Hex Head Bolt M10×90 2 39 deep groove ball bearing 6
17.3 Flat Washer 11× 20×2 7 40 Hexagon socket set screws with flat point M5×3 2
17.4 Nylon Lock Nut M10 5 41 Flat Head Cap Screw M5×10 3
17.5 Pulley baffle 2 42 Flat Head Cap Screw M10×25 5
17.6 Select iron guide rod 2 43 Flat Head Cap Screw M10×30 4
17.7 Rubber Sleeve 2 44 Button Head Cap Screw M8×60 1
17.8 Rubber Plug 2 45 Socket Head Cap ScrewM8×25 2
17.9 Floor adhesive pad 2 46 Anti drop hexagonal countersunk head screws M10×30 1
17.10 Counterweight iron components 1 47 Socket Head Cap ScrewM8×20 2
17.11 Select iron pin group 1 48 Hex Head Bolt M10×30 4
17.12 Rubber pad 2 49 Hex Head Bolt M10×50 2
17.13 Inner cover 1 50 Hex Head Bolt M10×80 2
17.14 outer shield 1 51 Hex Head Bolt M10×120 8
17.15 Upper cover 1 52 Hex Head Bolt M10×130 1
17.16 Shield fixing seat 8 53 Flat Washer 9× 16×1.6 14
17.17 Cover sticker 4 54 Flat Washer 11× 20×2 13
17.18 Large pulley cover 2 55 Spring Washer 10 6
17.19 Large pulley 4 56 Curved washer 10 18
17.20 F38 pipe plug 1 57 Nylon Lock Nut M8 5
17.21 rubber stopper 2 58 Nylon Lock Nut M10 14
17.22 Stretch clamp 4 59 Hex Head Bolt M10×30 4
17.23 Hex Head Bolt M10×80 1 60 spacer 1
17.24 Hex Head Bolt M10×50 1 61 Limit buffer pad 1
17.25 Socket Head Cap Screw M10×50 1 62 Socket Head Cap ScrewM8×15 2
17.26 Socket Head Cap ScrewM8×25 2 63  60 pipe plug 1
17.27 Cross recessed pan head screws M5×15 20 64 Socket Head Cap ScrewM10×30 2
17.28 Flat Washer 5.5× 10×1 4 65 Elastic retaining ring for holes 1
17.29 Flat Washer 9× 16×1.6 2 66 Spring Washer 8 2
17.30 Spring Washer 8 2 67 Button Head Cap Screw M8×25 2
18 FOAM 1 68 cushion 1
19 Lining plate 1 69 shoulder pad 1
20  Shaft 1 1 70 Floor adhesive pad 3
21 Shoulder Pad Support 1



6

Exploded View

6

7

8

3
3

6
6

5
7

2
6

1
7
.
1
4

6
9

1
7
.
1

1
8

4

1
7
.
3

1
7
.
2
7

9

1
1

1
2

1
4

1
5

6
1

6
8

1
7
.
4

1
7
.
5

1
7
.
1
31
7
.
7

1
7
.
8

1
7
.
9

1
7
.
1
0

6
3

1
7
.
1
1

1
7
.
1
2

6
2

4
7

4
6

1
7
.
1
6

1
7
.
1
7

1
7
.
1
8

1

1
7
.
3
0

1
7
.
2
0

1
7
.
2
1

1
7
.
2
2

3
1

1
6

1
7
.
2
3

2

2
8

1
7
.
1
5

3
9

1
9

2
0

5

2
2

2
4

6
7

2
5

1
7
.
2
9

2
7

4
8

2
9

1
7
.
2

1
7
.
1
9

1
7
.
6

3
2

2
3

5
0

3
5

3
6

3
7

3
8

1
7
.
2
8

4
0

4
1

4
2

4
34
4

6
5

2
1

3
4

1
7
.
2
4

4
9

4
5

5
1

5
2

5
3

5
4

3
0

3

5
6

5
8

1
7
.
2
6

5
9

6
0

5
5

1
0

6
4

7
0



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.  

Item NO. Description Qty Item NO. Description Qty
2 Main Frame 1 29   Aluminium Cap 2
3 Bottom Cross Brace 1 42 Flat Head Cap Screw M10×25 2
4 Rotating shaft Brace 1 48 Hex Head Bolt M10×30 2
5 Side Cross Brace 1 51 Hex Head Bolt M10×120 8
6 CAGE Brace 1 52 Hex Head Bolt M10×130 1
7 Swing Brace1 1 55 Spring Washer 10 2
8 Swing Brace2 1 56 Curved washer 10 18

17.1   Weight Stack Frame 1 58 Nylon Lock Nut M10 11
17.2 Hex Head Bolt M10×90 2 60 spacer 1
20   Shaft 1 1

2

3

4

5

6

7

8
17.1

17.2

20

29
42

48

51

52

55

56

58

60

29

42
48

17.2

5858

58
58

58

58

58

58

58

51

51

51

51

51

55

56

56
56

56

56

56

56

56

56

56

56

56

56
56

54

54

54

54

54

54



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item NO. Description Qty
10 Counter Poise Block 1
11 Adjusting Brace 1
18 FOAM 1
30 Aluminium Cap 54× 12.5×10.6 2
42 Flat Head Cap Screw M10×25 1
46 Anti drop hexagonal countersunk head screws M10×30 1
45 Socket Head Cap ScrewM8×25 2
66 Spring Washer 8 2

10

11

18
30

42

46

45

66

45

66

30



Weight Plate

17.10

11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

16

Item NO. Description Qty
17.10 Counterweight iron components 1
16 Cable 1



12

STEP 4
Note：Wrench Tighten Screws.

69 50
53

17.15

59
66

17.14

68

Item NO. Description Qty
17.14 outer shield 1
17.15 Upper cover 1
50 Hex Head Bolt M10×80 2
53 Flat Washer 9× 16×1.6 2
59 Hex Head Bolt M10×30 4
66 Spring Washer 8 4
68 cushion 1
69 shoulder pad 1



13



14



15




